
Ellipta
วิธีการใช้ยาสูด

1

2

3

Reference: 
The electronic Medicines Compendium (eMC). Relvar® Ellipta® Package Leaflet: Information for the User. Available from: 
https://www.medicines.org.uk/emc/medicine/28495 [Accessed 28 January 2021]. 

เปิดฝาครอบ

สูดยา

ปิดฝาครอบ

ค าแนะน าเพิ่มเติม:
•

•

•

•


